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Test Report no.

TUV Rheinland (Guangdong) Lid.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information

Manufacturer: K-Mate

Test Item: Bluetooth headset

Identification: BH501C

Test Standard: FCC Part15

Test Detail: Conducted Emission

Operation Mode: Charging

Climate Condition: 22 C; 52 %RH; 101 KkPa.

Test Voltage/ Freq.: 110 \ 60 Hz

Port / Line: AC Power Input

Receipt No.: 173050872 200

Report No.: 16022125 001

Result: Pass

Comment:

Hardware Setup: 1phase LISN ESH3-Z5 to ESCS30

Level Unit: dBu Vv

Subrange Detectors IF Bandwidth Step Size Meas. Time Receiver
150kHz - 30MH2z Peak; Average 9kHz 4.5kHz 10ms ESCS 30

FCC PART15 DV ESH3-Z5 150k to 30M ESCS30
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2010-3-3, 13:46:20 Tested by: ‘ Reviewed by;
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Test Report no.

TUV Rheinland {(Guangdong) Ltd.

Final Measurement Detector 1

EMC Test Service Hotline: +86-20-28391188

0.208500 47.7 1000.000 9.000 GND
3.214500 36.1 1000.000 9.000 GND
3.282000 34.1 1000.000 9.000 GND
3.408000 20.7 1000.000 9.000 GND
3.691500 34.8 1000.000 9.000 GND

(continuation of the "Final Measurement Detector 1" table from column 6 ..

)

0.150000 10.2 247 66.0
0,208500 10.2 15.6 63.3
3.214500 10.2 19.9 56.0
3.282000 10.2 219 56.0
3.408000 10.3 35.3 56.0
3.691500 10.3 21.2 56.0

Final Measurement Detector 2

0.204000 40.0 1000.000 9.000 ‘GND N
0.271500 31.1 1000.000 9.000 GND L1
0.478500 30.2 1000.000 9.000 GND N
1.437000 26.6 1000.000 9.000 GND N
4.722000 30.1 1000.000 9.000 GND N
4.996500 30.6 1000.000 9.000 GND N

(continuation of the "Final Measurement Detector 2" table from column 6 ...

0.204000 10.3 13.4 534
0.271500 2.9 19.9 51.1
0.478500 10.0 16.2 46.4
1.437000 10.1 19.4 46.0
4.722000 10.3 15.9 46.0
4.996500 10.3 154 46.0

2010-3-3, 13:46:20

Tested by:

[ ann 3.99 Reviewed by:
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Test Report no.

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information
Manufacturer:
Test Item:
Identification
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage / Freq. :
Receipt No.:
Report No.
Result:
Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

K-Mate

Bluetooth headset
BH501C

FCC Part 15.209
RE

Tx @ Low channel
23 ¢ 50 %RH;
DC 3.7V by battery
173050872 200
16022125 001
Pass

Horizontal

101 kPa.

30MHz - 1GHz
TUV ESCI 3
TUV SAC UVLB 9168 / TUV ESCI3 -TUV SAC UVLB 9168

70

65

60

55 T

50

25 ;

Level in dBuV/m
[
&

t t t t
100M 200 300 400 500 800 16

30M 50 &0 80
Frequency in Hz
Limit and Margin QP
Frequency QuasiPeak Corr. Margin Limit Polarity
(MHz) (dB 1 Vim) (dB) (dB) (dB 1 Vim)

192.000000 28.3 12.0 15.2 43.5 H

280.000000 36.5 14.5 9.5 46.0 H

288.000000 37.2 147 8.8 46.0 H

352.000000 36.7 16.3 9.3 46.0 H

B )

Date: 2/20/2010 - Time: 7:18:48 PM Tested by: § M0220f Reviewed by: 01223
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Test Report no.

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information

Manufacturer: K-Mate
Test ltem: Bluetooth headset
Identification BH501C
Test Standard: FCC Part 15.209
Test Detail: RE
Operation Mode: Tx @ Low channel
Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage / Freq. : DC 3.7V by battery
Receipt No.: 173050872 200
Report No. 16022125 001
Result: Pass
Comment: Vertical
Subrange 1
Frequency Range: 30MHz - 1GHz
Receiver: TUV ESCI 3
Transducer: TUV SAC UVLB 9168 / TUV ESCI3 -TUV SAC UVLB 9168
70 ; y :
80—~ ==} o -
P73 AN O M oo L FCC 15,208 30M-1G 3m-QP
50 ‘ — i
w0 —
&
@ 35
£
gor
25 |
20 f A o
5 i
20u T s o a0 100M 200 a0 400 500 800 16

Frequency in Hz

Limit and Margin QP

Frequency QuasiPeak Corr. Margin Limit Polarity

{MH2) (dB 1 Vim) {dB) (dB) {dBu Vim)

37.500000 12.5 14.4 27.5 40.0 \
192.000000 21.1 12.0 22.4 43.5 \
576.000000 36.5 21.0 9.5 46.0 \'
608.000000 35.0 21.7 1.0 46.0 \

WDZ

0220

Date: 2/20/2010 - Time: 7:11:40 PM Tested by: Reviewed by:
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TUV Rheinland {(Guangdong) Ltd.

EMC Test Record (EMISSION)

Test Information

EMC Test Service Hotline: +86-20-28391188

Manufacturer: K-Mate
Test Item: Bluetooth headset
Identification BHS501C
Test Standard: FCC Part 15.209
Test Detail: RE
Operation Mode: Tx @ Mid channel
Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage / Freq. : DC 3.7V by battery
Receipt No.: 173050872 200
Report No. 16022125 001
Result: Pass
Comment; Horizontal
Subrange 1
Frequency Range: 30MHz - 1GHz
Receiver: TUV ESCI 3
Transducer: TUY SAC UVLB 9168 f TUV ESCI3 -TUY SAC UVLB 9168
70 [ (- :
65 } - :
60 j .
551 FCC!15.200 30M-1G 3m-QF
50 i : - J
45 ; i
?EL“G / 'I- -1
o a5 o1y
é 30
[y N—
5 S i S
{ - : -
;DM 50 60 80 100M 200 300 400 500 800 16
Frequency inHz
Limit and Margin QP
Frequency QuasiPeak _Corr. - Margin Limit Polarity
(MH2) {dB 1 Vim}) {dB) (dB) (dB 1 V/m)
192.000000 304 12.0 13.1 43.5 H
288.000000 40.1 14.7 5.9 46.0 H
352.000000 36.8 16.3 9.2 46.0 H
576.000000 37.2 21.0 8.8 46.0 H
Date: 2/20/2010 - Time: 7:25:54 PM Tested by: Reviewed by:
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Test Report no.

TUV Rheinland (Guangdong) Lid.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information
Manufacturer:
Test ltem:
Identification
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage / Freq. :
Receipt No.:
Report No.
Result:
Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

K-Mate

Bluetooth headset
BH501C

FCC Part 15.209
RE

Tx @ Mid channel
23 C; 50 %RH;
DC 3.7V by battery
173050872 200
16022125 001
Pass

Vertical

101 kPa.

30MHz - 1GHz
TUVESCI 3
TUV SAC UVLB 9168/ TUV ESCI3 -TUV SAC UVLB 9168

70 i T

:15.209 30M-1G 3m-QE

i

-
-+

Levelin dBuV/m

30M 50 €0

200
Frequency in Hz

80 100M 300

Limit and Margin QP

Frequency QuasiPeak Corr. Margin Limit Polarity
(MHz) {dB 1 Vim) (dB) (dB} (dB 1 Vim)
160.000000 213 156 22.2 43.5 v
288.000000 241 147 21.9 46.0 Vv
576.000000 36.9 21.0 9.1 46.0 4
608.000000 357 21.7 10.3 46.0 N4
LWDE A
(0220 { 223

Date: 2/20/2010 - Time: 7:30:03 PM

Tested by: {

w0220 )

Reviewed BVL',‘EMI.-M
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Test Report no.

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information

Manufacturer: K-Mate
Test ltem: Bluetooth headset
Identification BH501C
Test Standard: FCC Part 15.209
Test Detail: RE
Operation Mode: Tx @ High channel
Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voitage / Freq. : DC 3.7V by battery
Receipt No.: 173050872 200
Report No. 16022125 001
Result: Pass
Comment: Horizontal
Subrange 1
Frequency Range: 30MHz - 1GHz
Receiver: TUV ESCI 3
Transducer: TUV SAC UVLB 9168 / TUV ESCI3 -TUV SAC UVLB 8168
70 ] i
85 ; |
o] - | e
55 S . ot N «FCC ‘1‘5_0 30M-1G 3m-QE
501~ !
45 1 e ;
£ : |
s 40 : il
;T e : it
s ° i i I 1 ;
E i . 1
- A i 11
fed I
1] 1

30M 50 €0 80 100M 200 300 400 500 800 1G
Frequency in Hz

Limit and Margin QP

Frequency QuasiPeak Corr. Margin Limit Polarity
(MHz) {dBz Vim) (dB). {dB) (dB u Vim)
160.000000 27.2 15.6 16.3 43.5 H
288.000000 39.2 14.7 6.8 46.0 H
352.000000 36.9 16.3 9.1 46.0 H
576.000000 35.5 21.0 10.5 | 46.0 H

n02.23

VDZN,
Date: 2/20/2010 - Time: 7:43:51 PM Tested by:{ 220 Reviewed by:
\Checkzd7
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16022125 001 Page 8 of 53
Test Report no.

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information
Manufacturer:
Test tem:
Identification
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage / Freq. :
Receipt No.:
Report No.
Result:
Comment;

Subrange 1
Frequency Range:
Receiver:
Transducer:

K-Mate

Bluetooth headset
BH501C

FCC Part 15.209
RE

Tx @ High channel
23 C; 50 %RH;
DC 3.7V by battery
173050872 200
16022125 001
Pass

Vertical

101 kPa.

30MHz - 1GHz
TUVESCI 3
TUV SAC UVLB 9168 / TUV ESCI3 -TUV SAC UVLB 9168

1
- FCC15.209.30M-1G 3m. QP
£ |
=3
: e
E
3 - i
20 ‘ . i
1o J, ‘ T "2‘:77 ; ’ |
0 - -
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz.
Limit and Margin QP
Frequency QuasiPeak Corr. Margin Limit Polarity
(MHz) (dB 1 V/im) (dB) (dB) (dB u V/im)
149.400000 14.2 156 29.3 43.5 \i
288.000000 26.1 14.7 19.9 46.0 v
576.000000 38.6 21.0 74 46.0 Vv
608.000000 37.0 21.7 9.0 46.0 \

Date: 2/20/2010 - Time: 7:39:24 PM

Tested by: | Reviewed by:

A TUVRheinland®
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16022125 001 Page 9 of 53
Test Report no.

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information

Manufacturer: K-Mate
Test ltem: Bluetooth headset
Identification BH501C
Test Standard: FCC Part 15.209
Test Detail: RE
Operation Mode: Tx @ Low channel
Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage / Freq. : DC 3.7V by battery
Receipt No.: 173050872 200
Report No. 16022125 001
Result: Pass
Comment: Horizontal
Subrange 1
Frequency Range: 1GHz - 18GHz
Receiver: TUVFSP 30
Transducer: TUV SAC HF906 / TUV FSP 30-TUV SAC HFS08
1 B 1 i
101 - - ]..
80 - - ot
b b o | FCC pat15 118G PK
0T i (- i
E 1T :
Z 60 :
g i
£ I |
g % N\
3 o \ X
A
: |
16 2G 3G 4G 56 6 8 106G 18G
Frequengy in Hz
Limit and Margin PK
Frequency MaxPeak Margin Limit Potarity Corr.
(MH2) (dB 1 V/im) {dB) (dB 1 V/m) (dB)
1602.000000 40.6 334 74.0 H -13.8
3204.000000 41.9 32.1 74.0 H -8.7
4804.000000 47.8 26.2 74.0 H -4.6
10139.500000 47.9 26.1 74.0 H 5.3
Date: 2/21/2010 - Time: 6:01:42 PM Tested by: Reviewed by:




Produkte
Products

Appendix 1

A TUVRheinland®
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Test Report no.

16022125 001

Seite 10 von 53
Page 10 of 53

TUV Rheinland (Guangdong) Ltd.

Limit and Margin AV

EMC Test Service Hotline; +86-20-28391188

Frequency Average Margin Limit Polarity Corr.
(MHz) {dB 1 V/im) (dB) (dB 1 VIm) (dB)
1602.000000 30.1 23.9 54.0 H -13.8
3204.000000 284 25.6 54.0 H -8.7
4804.000000 35.8 18.2 54.0 H -4.6
10139.500000 34.8 19.2 54.0 H 5.3
Date- PP AW0221) ; .
ate: 2/21/2010 - Time: 6:01:42 PM Tested by:\———2<1 Reviewed by:
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Products
Prifbericht - Nr.: Seite 11 von 53
16022125 001 Page 11 of 53
Test Report no.

TUV Rheinland (Guangdong) Lid.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information

Manufacturer: K-Mate
Test item: Bluetooth headset
Identification BH501C
Test Standard: FCC Part 15.209
Test Detail: RE
Operation Mode: Tx @ Low channel
Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage / Freq. : DC 3.7V by battery
Receipt No.: 173050872 200
Report No. 16022125 001
Result: Pass
Comment: Vertical
Subrange 1
Frequency Range: 1GHz - 18GHz
Receiver: TUV FSP 30
Transducer: TUV SAC HF806 / TUV FSP 30-TUV SAC HF906
4G :
TP -
P U o
80+
[ I .
£ -
Z 0
£ 50
g
£
3. 1( .
30
20 -
10t ‘ S 3 - -
A
1] t t t +
1G 2G 3G 4@ 56 6 8 106G 18G
Frequency in Hz

Limit and Margin PK

A TUVRheinland®

Frequency MaxPeak Margin Limit Polarity Corr.
{MHz) (dB 1 Vim) (dB) (dB 1 Vim) (dB)
1602.000000 41.8 322 74.0 \'4 -13.8
3204.000000 40.9 3341 74.0 3 -8.7
4804.000000 51.0 23.0 74.0 v -4.6
9710.500000 49.6 244 74.0 \Y) 5.5

Date: 2/21/2010 - Time: 6:10.07 PM

Reviewed by:
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Prufbericht - Nr.: 16022125 001 Page 12 of 53
Test Report no.

TUV Rheinland (Guangdong) Lid. EMG Test Service Hotline: +86-20-28391188

Limit and Margin AV

Frequency Average Margin Limit Polarity Corr.
(MHz) (dB 1 V/im) (dB) (dB u V/im) (dB)
1602.000000 35.3 18.7 54.0 V' -13.8
3204.000000 271 26.9 54.0 \4 -8.7
4804.000000 385 15.5 54.0 \'4 -4.6
9710.500000 357 18.3 54.0 \ 55

0221
\hecked /

Date: 2/21/2010 - Time: 6:10:07 PM Tested by: Reviewed by:

—“"&“k.
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Prufbericht - Nr.: 16022125 001 Page 13 of 53
Test Report no.

TUV Rheinland (Guangdong) Lid.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION})

Test Information
Manufacturer:
Test ltem:
Identification
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage / Freq. :
Receipt No.:
Report No.
Result:
Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

K-Mate

Bluetooth headset
BH501C

FCC Part 15.209
RE

Tx @ Mid channel
23 C; 50 %RH;
DC 3.7V by battery
173050872 200
16022125 001
Pass

Horizental

101 kPa.

1GHz - 18GHz
TUV FSP 30
TUV SAC HF806 / TUV FSP 30-TUV SAC HF906

Level in dBuV/im

1G 2G

3G 4G 5G 6 8
Frequency in Hz

Limit and Margin PK

A TUVRheinland®

Frequency MaxPeak Margin Limit Polarity Corr.
{MHz) (dBur Vim) (dB) (dB 1 Vim) (dB)
1627.000000 39.7 34.3 74.0 H -13.6
3253.000000 40.8 332 74.0 H 8.0
4882.000000 462 278 74.0 H 4.7
9710.500000 49.8 24.2 74.0 H 55
Date: 2/21/2010 - Time: 6:24:00 PM Tested by: (2M221)  Reviewed by:

hecked




Produkte Appendix 1 A TUVRheinIand®

Products
s . } . Seite 14 von 53
Prufbericht - Nr.: 16022125 001 Page 14 of 53
Test Report no.

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

Limit and Margin AV

Frequency Average Margin Limit Polarity Corr.
(MHz) (dB 1 Vim) (dB) (dB 1 Vim) (dB)
1627.000000 33.5 205 54.0 H -13.6
3253.000000 27.0 27.0 54.0 H -8.0
4882.000000 32.2 21.8 54.0 H -4.7
9710.500000 357 18.3 54.0 H 55

Date: 2/21/2010 - Time: 6:24:00 PM Tested by:
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Products
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Prufbericht - Nr.: 16022125 001 Page 15 of 53
Test Report no.

EMC

Test Information
Manufacturer:
Test ltem:
Identification
Test Standard:
Test Detail:
Operation Mode:
Climate Conditien:
Test Voltage / Freq. :
Receipt No.:
Report No.
Result;
Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

TUV Rheinland (Guangdong) Lid.

Test Record (EMISSION)

K-Mate

Bluetooth headset
BH501C

FCC Part 15.209
RE

Tx @ Mid channe!
23 C; 50 %RH;
DC 3.7V by battery
173050872 200
16022125 001
Pass

Vertical

101 kPa.

1GHz - 18GHz
TUVFSP 30
TUV SAC HF806 / TUV FSP 30-TUV SAC HF906

Level in dBuV/m

4G 5G
Frequency in Hz

Limit and Margin PK

EMC Test Service Hotline; +86-20-28391188

Frequency MaxPeak Margin Limit Polarity Corr.

(MHz) (dB ¥ V/Im) (dB) (dBu Vim) (dB)
1627.000000 40.3 33.7 74.0 v -13.6
3253.000000 40.1 33.9 74.0 \ -8.0
4882.000000 51.8 22.2 74.0 \4 -47

10288.500000 49.0 25.0 74.0 4 5.9
“HLE
LD\, { 20223
Date: 2/21/2010 - Time: 6:17:20 PM Tested by: 22 Reviewed by: Lhook
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Prufbericht - Nr.: 16022125 001 Page 16 of 59
Test Report no.

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

Limit and Margin AV

Frequency Average Margin Limit Polarity Corr.

(MHz) (dB e Vim) (dB) (dB » Vm) (dB)
1627.000000 30.9 231 54.0 \' -13.8
3253.000000 26.3 27.7 54.0 \ -8.0
4882.000000 34.7 19.3 54.0 \ -4.7
10288.500000 35.3 18.7 54.0 \ 5.9

ATIVAN
Date: 2/21/2010 - Time: 6:17:20 PM Tested by: o Reviewed by:

SN
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Prifbericht - Nr.: Seite 17 von 53
16022125 001 Page 17 of 53
Test Report no.

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information

Manufacturer: K-Mate
Test ltem: Bluetooth headset
Identification BH501C
Test Standard: FCC Part 15.209
Test Detail: RE
Operation Mode: Tx @ High channel
Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage / Freq. : DC 3.7V by battery
Receipt No.: 173050872 200
Report No. 16022125 001
Result: Pass
Comment: Horizontal
Subrange 1
Frequency Range: 1GHz - 18GHz
Receiver: TUV FSP 30
Transducer: TUV SAC HF906 / TUV FSP 30-TUV SAC HF806
11 g
100 _ B [ B L O O
Y IO " [ M N S s
80 —
ECC part15 1-18G Pl
70
3 :
g & _ 1_ FGC part Miige
it _— X .
z % \ (- - ' ,
s - »—w\ IRV \ W
X I \ i PR SN
%7 T . et —
20" -
0 | i }
1G 2G 3G 465G 6 8 10G 18G
Frequency in Hz
Limit and Margin PK
Frequency MaxPeak Margin Limit Polarity Corr.
(MHz) (dB 1 Vim) (dB) (dB 1 Vim) {dB)
1653.000000 37.9 36.1 74.0 H -13.4
3305.500000 39.8 342 74.0 H -7.6-
4960,000000 51.3 227 74.0 H -4.8
10254.500000 48.6 254 74.0 H 5.8
“ADZ
i mz2q .
Date: 2/21/2010 - Time: 6:31:45 PM Tested by: .2 Reviewed by:
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Prufbericht - Nr.: 16022125 001 Page 16 of 59
Test Report no.

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

Limit and Margin AV

Frequency Average Margin Limit Polarity Corr.
(MHz) (dB 1 V/m) (dB) (dB 1 Vim) (dB)
1653.000000 27.5 26.5 54.0 H -134
3305.500000 267 27.3 54.0 H 76
4960.000000 334 20.6 54.0 H -4.8
10254.500000 352 18.8 54.0 H 58
YDz,
. L w221 . .
Date: 2/21/2010 - Time: 6:31:45 PM Tested by: _\ ; = Reviewed by:
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Prifbericht - Nr.: Seite 19 von 53
16022125 001 Page 19 of 53
Test Report no.

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information

Manufacturer: K-Mate
Test [tem: Bluetooth headset
identification BH501C
Test Standard: FCC Part 15.209
Test Detail: RE
Operation Mode: Tx @ High channel
Climate Condition: 23 TC; 50 %RH; 101 kPa.
Test Voltage / Freq. : DC 3.7V by battery
Receipt No.: 173050872 200
Report No. 16022125 001
Result: Pass
Comment: Vertical
Subrange 1
Frequency Range: 1GHz - 18GHz
Receiver: TUV FSP 30
Transducer: TUV SAC HF906 / TUV FSP 30-TUV SAC HF906
11 ; i
LT T
S 7 T b
QO e i i e ¢ !
- [
B e e ! . ‘ .
70 :
g 60 i ;
£ e | e i
[ i ¢ H
ki Wl e )
A :
Y A
0 ; — — i
16 2G 3G 4G 56 6 8 106 18G
Frequency in Hz
Limit and Margin PK
Frequency MaxPeak Margin Limit Polarity - Corr.
(MHz) {(dB 1 Vim) (dB) (dB 1 V/im) {dB)
1653.000000 38.0 36.0 74.0 \ -13.4
3305.500000 40.5 335 74.0 v 7.6
4960.000000 50.7 23.3 74.0 vV -4.8
9551.000000 48.5 25.5 74.0 V 5.6
Date: 2/21/2010 - Time: 6:37:43 PM Tested by: 'm Reviewed by:

N




. - . ®
Produkte Appendix 1 A TUVRhelnIand

Products
s . . Seite 20 von 53
Prufbericht - Nr.: 16022125 001 Page 20 of 53
Test Report no.

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

Limit and Margin AV

Frequency Average - Margin Limit Polarity Corr.
(MHz) (dB 1 V/im) (dB) (dB 1 V/im) (dB)
1653.000000 29.7 24.3 54.0 Vv -134
3305.500000 272 26.8 54.0 \4 -7.6
4960.000000 32.8 21.2 54.0 A -4.8
9551.000000 352 18.8 54.0 4 56
\‘
m VAT
Date: 2/21/2010 - Time: 6:37:43 PM Tested by: %_ Reviewed by: Iﬂ'mm'
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16022125 001 Page 21 of 53
Test Report no.

TUV Rheinland (Guangdong) Lid.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information
Manufacturer:
Test ltem:
Identification
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage / Freq. :
Receipt No.:
Report No.
Result:
Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

K-Mate

Bluetooth headset
BH501C

FCC Part 15.209
RE

Tx @ Low channel
23 C; 50 %RH;
DC 3.7V by battery
173050872 200
16022125 001
Pass

Horizontal

101 kPa.

18GHz - 26GHz
TUV FSP 30
TUV SAC 3160-09 / TUV FSP 30-TUV SAC 3160-09

1007

90

80

.. £CC.part15.18-26G.P

H i
|_FCC parid5 18-26G AV

Level in dBV/m
o
i
i L

L s

18 19

20 21 22 23 24 25
Frequency in GHz

Limit and Margin PK

Frequency MaxPeak Corr. Margin Limit Polarity
{MHz) (dB o VIm) (dB) (dB) (dB 1 Vim)

19461.000000 53.3 6.4 20.7 74.0 H

21337.000000 54.2 7.5 19.8 74.0 H

22766.000000 58.0 10.4 16.0 74.0 H

24181.000000 55.4 76 18.6 74.0 H

Date: 2/21/2010 - Time: 8:48:46 PM

00221

Tested by: Reviewed by:
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Prufbericht - Nr.: 16022125 001 Page 22 of 53
Test Report no.

TUV Rheinland (Guangdong) Ltd.

Limit and Margin AV

EMC Test Service Hotline: +86-20-28391188

Frequency Average Corr. Margin Limit Polarity
(MHz) (dB 1 Vim) (dB) (dB) (dB & Vim)
19461.000000 39.8 6.4 14.2 54.0 H
21337.000000 41.7 7.5 123 54.0 H
22766.000000 44.7 10.4 9.3 54.0 H
24181.000000 42.8 7.6 11.2 54.0 H
/WDZN
1) R 777
Date: 2/21/2010 - Time: 8:48:46 PM Tested by: Cheled #  Reviewed by: 23 !
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16022125 001 Page 23 of 53
Test Report no.

TUV Rheinland (Guangdong) Ltd.

EMC Test Record (EMISSION)

Test Information

Manufacturer: K-Mate
Test ltem: Bluetooth headset
Identification BH501C
Test Standard: FCC Part 15.209
Test Detail: RE
Operation Mode: Tx @ Low channel
Climate Condition: 23 TC; 50 %RH; 101 kPa.
Test Voltage / Freq. : DC 3.7V by battery
Receipt No.: 173050872 200
Report No. 16022125 001
Resuit: Pass
Comment: Vertical
Subrange 1
Frequency Range: 18GHz - 25GHz
Receiver: TUV FSP 30
Transducer: TUV SAC 3160-09 / TUV FSP 30-TUV SAC 3160-08

100~ . ; . e

80

... FCC. pari16 18-26G PK

Level in dBpvim

Frequency in GHz

25

Limit and Margin PK

EMC Test Service Hotline: +86-20-283911838

Frequency MaxPeak Gorr. Margin Limit Polarity
(MHz2) (dB 1 V/m) (dB) (dB) {dB1 Vim) ,
18584.500000 52.4 5.7 21.6 74.0 v
21424.000000 54.4 76 19.6 74.0 N
22736.500000 57.9 10.4 16.1 74.0 Vv
24246.500000 55.6 76 18.4 74.0 N\

Date: 2/21/2010

- Time: 8:52:58 PM

Tested by:

Reviewed by: 2910223 |
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Test Report no.

16022125 001

Seite 24 von 53
Page 24 of 53

TUV Rheinland {Guangdong) Ltd.

Limit and Margin AV

EMC Test Service Hotline: +86-20-28391188

Date: 2/21/2010 - Time: 8:52:58 PM

Frequency ‘Average Corr. Margin Limit Polarity
(MHz) (dB  Vim) (dB) (dB) (dB 1 VIim)
18584.500000 39.4 57 14.6 54.0 \'
21424.000000 41.5 76 12.5 54.0 \'
22736.500000 44.6 104 9.4 54.0 \
24246.500000 42.9 7.6 11.1 54.0 \
WDZ

Tested by:

@nugu

CIcCKeq,
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Test Report no.

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information

Manufacturer: K-Mate
Test ltem: Bluetooth headset
Identification BH501C
Test Standard: - FCC Part 15.209
Test Detail: RE
Operation Mode: Tx @ Mid channel
Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage / Freq. : DC 3.7V by battery
Receipt No.: 173050872 200
Report No. 16022125 001
Result: Pass
Comment: Horizontal
Subrange 1
Frequency Range: 18GHz - 25GHz
Receiver: TUV FSP 30
Transducer: TUV SAC 3160-09 / TUV FSP 30-TUV SAC 3160-09

k)

80

ECC part15-18-26G.P

LevelIn dBpv/im

20

1

20 21 22 23
Frequency in GHz

24

25

Limit and Margin PK

Frequency MaxPeak Corr. Margin Limit Polarity
(MHz) (dB 1 Vim) (dB) (dB) (dB r VIm)
19133.000000 52.5 6.3 21.5 74.0 H
21343.500000 54.0 7.5 20.0 74.0 H
22720.500000 57.3 10.5 16.7 74.0 H
24216.000000 55.9 7.6 18.1 74.0 H

Date: 2/21/2010 - Time: 8:45:01 PM

Tested by:
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Prufbericht - Nr.: 16022125 001 Page 26 of 53
Test Report no.

TUV Rheinland {Guangdong) Lid.

Limit and Margin AV

EMC Test Service Hotline: +85-20-28391188

Frequency Average Corr. Margin Limit Polarity
(MHz2) (dB 1 V/im) (dB) (dB) {dB 1 Vim)
19133.000000 39.6 6.3 14.4 54.0 H
21343.500000 M7 75 12.3 54.0 H
22720.500000 446 10.5 9.4 54.0 H
24216.000000 430 78 11.0 54.0 H
Date: 2/21/2010 - Time: 8:45:01 PM Tested by: Reviewed by:
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Test Report no.

16022125 001

Seite 27 von 53
Page 27 of 53

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information
Manufacturer:
Test ltem:
Identification
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage / Freq. :
Receipt No.:
Report No.
Result:
Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

K-Mate

Bluetooth headset

BH501C

FCC Part 15.209

RE

Tx @ Mid channel

23 C; 50 %RH; 101 kPa.

DC 3.7V by battery
173050872 200
16022125 001
Pass

Vertical

18GHz - 256GHz
TUV FSP 30
TUV SAC 3160-09 / TUV FSP 30-TUV SAC 3160-09

Levelin dBUV/m

i

P i i
H ; :
t t +

20 21 22
Frequency in GHz

Limit and Margin PK

Frequency MaxPeak Corr. Margin Limit Polarity
{MHz) (dBn Vim) (dB) (dB) (dB 1 Vim)
18536.500000 51.8 5.6 22.2 74.0 V
21334.500000 54.5 7.5 19.5 74.0 \
22770.500000 571 104 16.9 74.0 V
24254.500000 65.6 7.6 18.4 74.0 \

Date: 2/21/2010 - Time: 8:40:43 PM

&
Tested by: § @ Reviewed by:
L]

(

2.
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Prufbericht - Nr.: 16022125 001 Page 28 of 53
Test Report no.

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

Limit and Margin AV

Frequency Average Corr. Margin Limit Polarity
(MHz) (dB 1 Vim) (dB) {dB) (dB 1 Vim)
18536.500000 39.6 56 14.4 54.0 \4
21334.500000 M7 75 12.3 54.0 A4
22770.500000 44.7 104 9.3 54.0 \4
24254.500000 42.9 76 11.1 54.0 \'4
Date: 2/21/2010 - Time: 8:40:43 PM Tested by:
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Prifbericht - Nr.:

Test Report no.

16022125 001

Seite 29 von 53
Page 29 of 53

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information

Manufacturer: K-Mate
Test Hem: Bluetooth headset
Identification BH501C
Test Standard: FCC Part 15.209
Test Detail: RE
Operation Mode: Tx @ High channel
Climate Condition: 23 C; 50 %RH;
Test Voltage / Freq. : DC 3.7V by battery
Receipt No.: 173050872 200
Report No. 16022125 001
Result: Pass
Comment: Horizontal
Subrange 1
Frequency Range: 18GHz - 25GHz
Receiver: TUV FSP 30
Transducer:

101 kPa.

TUV SAC 3160-08/ TUV FSP 30-TUV SAC 3160-09

Bl

Level in dBpVim

i i

20 21 22
Frequency in GHz

23

24

25

Limit and Margin PK

Frequency MaxPeak Corr. Margin Limit Polarity
(MH2), (dB 1 V/im) (dB) (dB) (dB 1 V/m)
19370.000000 52.3 6.4 21.7 74.0 H
21364.500000 54.7 7.5 19.3 74.0 H
22788.000000 57.8 10.3 16.2 74.0 H
24254.500000 55.7 7.6 18.3 74.0 H
WDZ
: 2018221 .
Date; 2/21/2010 - Time: 8:31:30 PM Tested by: __—r—— Reviewed by:
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Test Report no.

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

Limit and Margin AV

Date: 2/21/2010 - Time: 8:31:30 PM

Tested by 20221 |

Frequency Average Corr. Margin Limit Polarity
(MHz) (dB 1 Vim) (dB) (dB) (dB 1 Vim)

19370.000000 39.8 6.4 14.2 54.0 H

21364.500000 41.8 7.5 12.2 54.0 H

22788.000000 44.7 10.3 9.3 54.0 H

24254.500000 43.0 7.6 11.0 54.0 H
o
229

Reviewed by:

Chathed/
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16022125 001 Page 31 of 53
Test Report no.

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information

Manufacturer: K-Mate
Test ltem: Bluetooth headset
Identification BH501C
Test Standard: FCC Part 15.209
Test Detail: RE
Operation Mode: Tx @ High channel
Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage / Freq. : DC 3.7V by battery
Receipt No.: 173050872 200
Report No. 16022125 001
Result: Pass
Comment: Vertical
Subrange 1
Frequency Range: 18GHz - 25GHz
Receiver: TUV FSP 30
Transducer: TUV SAC 3160-09 / TUV FSP 30-TUV SAC 3160-09

90

80

L ECC.0art15-16-26G Bl
- = ; ;

70 ; :

Level in dBpVim

18 18 20 pAl 22 23 24 25
Frequency in GHz

Limit and Margin PK

Frequency MaxPeak Corr. Margin Limit Polarity
(MHz) (dB u Vim) (dB) (dB) (dB 1 Vim)

19399.000000 52.4 6.4 21.6 74.0 \'4

21314.500000 54.1 7.5 19.9 74.0 \'

22761.000000 57.4 10.4 16.6 74.0 V'

24190.500000 55.3 7.6 18.7 74.0 V'

Date; 2/21/2010 - Time: 8:36:38 PM Tested by: Reviewed by:
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Prifbericht - Nr.:

Test Report no.

16022125 001

Seite 32 von 53
Page 32 of 53

TUV Rheinland (Guangdong}) Ltd.

Limit and Margin AV

EMC Test Service Hotline: +86-20-28391188

Frequency Average Corr. Margin Limit Polarity
(MHz) (dB r Vim) (dB) {(dB) (dB 1 Vim)
18399.000000 39.8 6.4 14.2 54.0 Vv
21314.500000 aM.7 75 12.3 54.0 i
22761.000000 44.6 10.4 9.4 54.0 \%
24190.500000 42.8 76 11.2 54.0 Vv
WDZ LWLEN
) M 221 . 2011223 )
Date: 2/21/2010 - Time: 8:36:39 PM Tested by: et Reviewed by: ‘g >
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/Y\Mflmmwr PeaK Omtrud‘ Powar

*RBW 1 MHz Marker 1 [T1 ]
*VBW 300 kEHz 4.32 dBm
Ref 20 dBm *Att 60 dB SWT 2.5 ms 2.402000000 GHz

20

N

: ]
. N
N

l—a0

|- 60

[— 70

-80
Center 2.402 GHz 1 MH=Z/ Span 10 MHz

Date: 3.MAR.2010 05:17:56

WO
203,03
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16022125 001 Page 34 of 53
Test Report no.

Ref 20 dBm

*RBW 1 MHz
*VBW 300 kHz
SWT 2.5 ms

Marker 1 [T21 ]
4.10 dBm

*Att 60 dB 2.441000000 GHz

10

40

50

|60

|70

-80

Center 2.441 GHz

1 MHz/ Span 10 MHZ

Date: 3.MAR.2010 05:19:47

{ 010303 §
ez
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Test Report no.
*REW 1 MH=Z Marker 1 [T1 ]
*VBW 300 kHz 3.43 cdBm
Ref 20 dBm *Att 60 dB SWT 2.5 ms 2.480000000 GH=z
20
- =
B ]
N
v \\
¢M¢Mpwu~unubuwyj// \\\\“v~&wmmﬂwmuAh~

—40

|-s0

60

|--70

-80

Date:

Center 2.48 GHz

3.MAR.2010

1 MHz/

05:20:25

Span 10 MHz

3p8
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20 dB Bom(y{ wiclth .

*REW 10 kHz Delta 3 [T1 )

VBW 30 kHz —-20.96¢ dB
Ref -20 dBm *Att 0 dB *SWT 50 ms 485.000000000 kHz

-20 Marker| 1 [T1 I
-47154 <dBm

|30 2 AN1agANaG GE “

Delta B [T1 ]
—-z0Ll8n dB
IEW|

--40 T R0 R FLVAVAVAVAVS VIV 42

- P

Y B Y
o anb W\ V\W **
g W

;l\)

~-120
Center 2.402 GHz 200 kHz/ Span 2 MHz

Date: 2.MAR.2010 04:23:26
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*RBW 10 kH=z Delta 3 [TLl ]

VBW 30 kHz -20.17 JB
Ref -20 dBm *Att O dB *SWT 50 ms 480.000000000 kHz
-20 Marker( 1 [T1

-41t79% dBm
2l aq00g4b00 cuz|EM

Delta 2 [T1 ]

--30

-20}{20 dB
=] |40 lI =44 U0UUUOpUT KEZ
5o [\n/"\fﬂ'\/\,/\f\
v ‘U'\J\,

o 2 4] \/\J\q 3
) /\W U\MM\J

=

- 70

Wt Tl
I 100
110
-120
Center 2.441 GHz 200 kEz/ Span 2 MHz

Date: 2.MAR.2010 04:21:02
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*RBW 10 kH=Z Delta 2 [T1 ]
VBW 30 kHz -20.04 B

Ref -20 dBm *Att 0 dB *SWT 50 ms 439.000000000 kHz
-20 Marker( 1 [T1 I
-41}164 dBm
30 2l az00e0hoo oo |EX
Delta £ [T1 ]
= -19L85 dB
& |, 1

o AANA LA
, "
W1 \’\Vnnv\ ,

J"J\ U \M\nvn

[

|-100

—11

-120

Center 2.48 GHz 200 kHz/ Span 2 MHz

Date: 2.MAR.2010 04:25:24
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Hhﬂ“‘é C}\Dmnel CMH@r Fre.ﬁ’uevg/ feFamh‘on.

*RBW 100 kHz Delta Z [Tl ]

*VBW 100 kEHz 0.07 dp

Ref -10 dBm *Att 0 dB SWT 2.5 ms 1.002000000 MH=z
-10 Marker| 1 [T1

-332117 dBm

2l anocoohng cn. |EE

z== |, ﬁ

L 40 /HH,J\V) \W\ /N‘V %\
] S

--80

|--50

|--100

-110
Center 2.402 GHz 300 kHz/ Span 3 MHz

Date: 3.MAR.2010 03:21:27
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*RBW 100 kHz Delta 3 [(T1 ]

*VBW 100 kHz -0.29 dB
Ref -10 dBm *Att 0 dB SWT 2.5 ms 2.004000000 MHz
-10 Marker| 1l [T1
~331 65 dBm
| .o 2l az00cehoc cr.|EN
Delta £ [T1
[ ,g) 34 ds
/x5 I
T 2 T OSUD0TPUD MET

AT Wil i AT
/ N pd N N

Ay Y

--70

80

950

-100

-110
Center 2.441 GHz 300 kEz/ Span 3 MEz

Date: 3.MAR.2010 03:26:31

/TLEN
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*RBW 100 kHz Delta 2 [TL ]

*VBW 100 kHz 1.25 <B
Ref -10 dBm *Att C 4B SWT 2.5 ms 1.002000000 MEz
-10 Marker| 1l [T1
-35(35%5 dBm
|20 ol a7g00ob0n o |ES
[vzzv]

|- 60
A\ 3DE
70

100

-110
Center 2.48 GHz 300 kHz/ Span 3 MHz

Date: 3.MAR.2010 03:34:25

™,
20103.031

Chec
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/\}um!)er af HD/)FT% Fre?wWO/V Vead. .

. o
_ [ufw“"u”v i L
=

5.5 MHzZ/ Span 55 MHz

Date: 2.MAR.2010 05:10:1B
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* RBW kHz [ ]
VBW kHz - dB
dBi aB SWT m 445036000 GHz
[T
- <Bm
ST R T E— S R A, LSRR cu | EM
1 ey

LA AL AR AR AR A A AR AD

IUARARRREA T LUPERRYY

Date: 3.MAR.2010 03:14:10
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Dwe]( Time

RBW 1 MHz Delta 3 [T1 )
VBW 3 MHZ -23.76 dB
Ref -20 dBm *Att 0 dB SWT 10 ns 5.260000 mz
-20 Marker|{ 1 ([T1
~5at 60 dBm
|30 1. £0000G me |EM
Delta £ [T1 ]
i —25l59 dp
= |,

EAPRC oV 1R WA k=

—50

70

-120

Center 2.402 GHz 1 ms/

Date: 3.MAR.2010 04:34:13
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RBW 1 MHz Delta 3 (Tl ]
VBW 3 MHz 14.21 dB
Ref -10 dBm *Att 10 dB SWT 10 ms ©.280000 ms
-10 Marker| 1 (T1 I
-73L47 dBm
-20 1 120000 e Ea
L ap) Delta P [T1 ]
25 ge—ct:
IEY
-—30 L IOUPUT mE
| a0
h
|— 50
60—
3DEBE
—70
-110
Center 2.441 GHz 1 ms/
Date: 3.MAR.2010 04:02:12
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RBW 1 MHz Delta 3 [Tl ]

VBW 3 MHz -22.7% dB

Ref -10 dBm *Att 10 dB SWT 10 ms 5.260000 ms
-10 Marker] 1 [T1

-80t17 ¢Bm

L -20 1 GROB00 o= “

— Lelta foe—fr1 1

~27L25% aB

- IR UPUUTTIOE

a0

- 60

70

-110
Center 2.48 GHz 1 ms/

Date: 3.MAR.2010 04:04:35
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Ou't—offgmnﬂ( Emjssion mees ppoment

*RBW 100 kHz Marker 4 [T1 ]
*YBW 300 kHz ~53.05 dBm
Ref 0l1dBm *Att 10 d8 SWT 2.5 s 4.774300000 GHz

0 Markerx| 1 (T1
0L07 «Bm
il 2718000 .. GH “
Marker| 2 [T1
-48L 84 dBm
20 SZIL ZSUTTOP U MEZ|
Marker| 3 [T1
-51({27 dBm
—*° 3| 176220p00 GHz

—10

IEW

-100
Start 30 MHz 2.497 GHz/ Stop 25 GHz

Date: 3.MAR.2010 04:58:31

Note: The scanned span is 2:49GHz/space, it will cause some deviation between the display !\
frequency and the actual frequency, like the 2.377GHz on above plot.The actual carrier |
frequency is 2.402GHz, If the scanned span be set to 10MHz or 100MHz, the display frequency

is exact = 2.402GHz.
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*RBW 100 kHz Markexr 4 [TL1l ]
*VBW 300 kHz ~51.59% dBm
Ref 0 XBm *Att 10 dB SWT 2.5 s 3.226160000 GEz

0 Markerx| 1l [Tl
3157 dBm
| 457120000 GF “

| .0
[ | 2 [TL

Marker| 2
-49L11 dBm

e 7480 pU0 GEZ
Marker{ 3 [Tl
-50157 dBm
G793 220000p00 MHZ

|— 30

%

90

-100

Center 12.515 GHz 2.497 GHz/ Span 24.97 GHz

Date: 3.MAR.2010 05:02:51

Note; The scanned span is'2,49GHz/space, it will cause some deviation between the display
frequency and the actual frequency, like the 2.427GHz on above plot. The actual carrier
frequency is 2.441GHz, If the scanned span be set to 10MHz or 100MHz, the display frequency
is exact = 2.441GHz.

ZVEC
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*RBW 100 kHz Marker 4 [{T1 ]
*VBW 300 kHz ~57.43 dBm
Ref 0 XWBm *Att 10 dB SWT 2.5 s 729.160000000 MHZ

Y Marker| 1 [T1
2l 18 dBm
21477060000 GH “
Marker| 2 [T1
-51} 49 dBm
—20 SEZTETUOPOUTEHE
Marker{ 3 [(T1
~54L75 dBm
4(.924120p00 GH=z

| —10.

-
i

HE
K

[N
o

e JMWWWMMW

4
S
14

5

|—80:

90

-100
Center 12.515 GHz 2.497 GHz/ Span 24.97 GHz

Date: 3.MAR.2010 05:03:56

Note: The scanned span is 2.49GHz/space, it will cause some deviation between the‘display
frequency and the actual frequency, like the 2.477GHz on above plot.The actuql carrier :
frequency is 2.480GHz, If the scanned span be set to 10MHz or 100MHz, the display frequency

is exact = 2.480GHz.
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Test Report no.

TUV Rheinland (Guangdong) Ltd.

Manufacturer:
Test ltem:
Identification

Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage / Freq. :
Receipt No.:
Report No.
Result:

Comment:

Subrange 1

Frequency Range:

Receiver:
Transducer:

EMC Test Record (EMISSION)

Test Information

K-Mate

Bluetooth headset
BH501C

FCC Part 15

RE

Tx @ Low channel
23 ¢ 50 %RH; 101 kPa.
DC 3.7V by battery
173050872 200
16022125 001
Pass

Vertical

2GHz - 3GHz
TUV FSP 30
TUV SAC HF906 / TUV FSP 30-TUV SAC HF906

1001

90T

Level in dBpV/m

304 -

~--2:402000000-GHz. - SOOI
...88.012dBuV/m___

3G !
Frequency in Hz

Date: 3/16/2010 - Time: 11:45:40 PM

Tested by:

A_ TUVRheinland®

EMC Test Service Hotline: +86-20-28391188
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Test Report no.

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information
Manufacturer:
Test ltem:
Identification
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage / Freq. :
Receipt No.:
Report No.
Result:
Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

K-Mate

Bluetooth headset
BH501C

FCC Part 15

RE

Tx @ High channel
2 T; 50 %RH;
DC 3.7V by battery
173050872 200
16022125 001
Pass

Horizontal

101 kPa.

2GHz - 3GHz
TUV FSP 30
TUV SAC HF906 / TUV FSP 30-TUV SAC HF906

1001

90T -

80

Level in dBpV/m
N @ @ ~
o o =3 o

W
1=
t

-.--2:480000000 GHz
..90.620 dBuV/m

Date: 3/16/2010 - Time: 11:54:40 PM

Frequency in Hz

Tested by: Reviewed by:




